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Tensile Test Report

SERE{ZE. Sample Information: B 452 Report No.: NTC2211-T06
ESAv==U VA TREEEENBRAT] KA HER: 2022.07.22
Client Ningbo Huasheng Air Compressors Co., Ltd. Receiving Date o
i AR=] LT AKX FFLRE 55 S e -
Address No. 55, Danshan Road, Economic Development Sample Status Normal
Zone, Xiangshan County, Zhejiang Province
RS 1061 8 2 e ,
Spec. No. Number
NISTVITI ]
TS 2.5+12.5*157.5mm MR Q2358
Specimen Size Grade:
M IRE : M ELBMIE(RE Rpoe, THGRE Rm, HifERI<E A
Test Items Proof strength, Tensile Strength, Elongation
R EN 10002-1: 2001 (@t} fulmdle % 1880 =@ninrsiX)
Test Method EN 10002-1: 2001 Metallic materials -Tensile test -\Part 1: Method of test at room temperature
Evily e INEN B
Accept Standard
MILEYE Test Data:
R N= B FARER T06-1 T06-2
Test Item Unit Requirements
N WIZAN=NE=
IR °C 10~85 28 28
Test Temperature
MELLIHIERZRE Rp0.2 VPa 5035 322 351
Proof strength
MALZRE Rm MPa 370~500 461 482
Tensile Strength
s /] /%
HfER<ER A % >26 41 43
Elongation
-
Biatris mm 50 50 50
Original pitch
=
=it £33k Head: DN240
Remarks
S Tested by:
1% Reviewed by: V= .3‘-— BNt RS
H Approved by: M Special seal for test
HE{ Date: 2022 £ 07 B 26 H

788 Statement:
1 AIRE T AL =10 IG16NE FIE TSR Test report without the seal mark of the testing center is invalid;
2 IR EER(NAISKHETAER Test report is only responsible for the testing sample;

3. BAANXSHIREE BN RAHEY (AYWIER—IRIRE— N B&E1) Any questions on the test report should be put forward in time by client
(Note: The testing samples are kept for one month for retest);

4 REFANEBEIE, FAEEFIMBHIRE (ZEEHIBRIM) Test report should not be partly copied without approval of the testing center (Complete
copy is an exception).
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GAVAR G il B =
Tensile Test Report

SEFEZE. Sample Information: JRE %S Report No.: NTC2211-T06
e TIREEFRNERAT e ER: 2022.04.24
Client Ningbo Huasheng Air Compressors Co., Ltd. Receiving Date o
nIg ZEFFRXFILE S5 S s Oy =
ikt EHTRARLS TSR LR 86 S HEARS: 547
Address No. 55, Danshan Road, Economic Development Sample Status Normal
Zone, Xiangshan County, Zhejiang Province
RS 106.3 8.4 HE: )
Spec. No. Number
NIV .
lft$$%)ﬁ|:| - 2 5*20*260mm M Q235B
Specimen Size Grade:
MR : MEZBMHSEHEE Rpo2, HIFSRE Rm, KEHEEA
Test Items Proof strength, Tensile Strength, Elongation
RIS L EN 10002-1: 2001 (@M} ffidie 5 180" =Riafiunii)
Test Method EN 10002-1: 2001 Metallic materials -Tensile test,- Part'1: Method of test at room temperature
S - B
Accept Standard
M HUE Test Data:
ERIGIE B RAER T06.3 T06.4
Test Item Unit Reguirements
e I AN=N=
BUIRE °C 10285 28 28
Test Temperature
TUHSRE Rm MPa >235 327 317
Tensile Strength
VBT Rp0.2 MPa 370~500 441 434
Proof strength
A/ /%
B {ERIRER A % >26 38 41
Elongation
-
FRiatrie mm 50 50 50
Original pitch
pas .
Remarks
< Tested by:
BH1% Reviewed by: V= j— 3£ A=
& Approved by: % Eé E Special seal for test
HEH Date: 2022 £ 07 B 26 H

788 Statement:
1 AIRE T AL =10 IG16NE FIE TSR Test report without the seal mark of the testing center is invalid;
2 IR EER(NAISKHETAER Test report is only responsible for the testing sample;

3. BAANXSHIREE BN RAHEY (AYWIER—IRIRE— N B&E1) Any questions on the test report should be put forward in time by client
(Note: The testing samples are kept for one month for retest);

4 REFANEBEIE, FAEEFIMBHIRE (ZEEHIBRIM) Test report should not be partly copied without approval of the testing center (Complete
copy is an exception).





